
   

 

   

 

Tactical Basin Plan was prepared in accordance with 10 VSA § 1253(d), the Vermont Water Quality Standards1, the Federal Clean Water 

Act and 40 CFR 130.6, and the Vermont Surface Water Management Strategy. 

 

Deerfield River & 

Lower Connecticut River 

Tactical Basin Plan 
Fall 2024 I DRAFT 



   

 

   

 

Approved: 

 

 

             

Jason Batchelder, Commissioner      Date 

Department of Environmental Conservation 

 

 

             

Julie S. Moore, P.E., Secretary        Date 

Agency of Natural Resources 

 

 

 

Plan prepared by: Marie Levesque Caduto, Watershed Planner, VT Agency of Natural Resources 

GIS & Mapping support: Sean Regalado & Phillip Jones, VT Agency of Natural Resources 
[...]
started. From Brattleboro to Woodford 10 projects were identified in the plan that address water 

quality or flood resiliency improvements. Implementation of these projects are planned for 2025-

2026. 

Vermont Transportation Resilience Planning  
 
VTrans has also developed the Vermont Transportation Resilience Planning Tool as a web-based 

application that assesses the risk to bridges, culverts, and road segments based on their vulnerability 

to damage from floods and the criticality of their location in the roadway network, and then 

identifies potential mitigation measures based on the factors driving the vulnerability. The use of this 

tool to prioritize projects is part of VTrans Resilience Improvement Plan. 

Vermont Road and Bridge Standards  

In addition to the MRGP, towns can voluntarily adopt the most current version of the Vermont 

Road and Bridge Standards. These standards are administered by VTrans and go above and beyond 

MRGP standards. For example, municipalities may adopt MRGP standards for non-hydrologically 

connected roads. Towns adopting the Vermont Road and Bridge Standards may be entitled to 

higher cost share rates in federally declared flood event reimbursements. DEC will coordinate with 

VTrans District Offices to gather up to date information on adopted Road and Bridge Standards, 

coordinate outreach to municipalities, and update the Vermont Flood Ready website.  

https://dec.vermont.gov/sites/dec/files/wsm/stormwater/docs/TS4/Final%20TS4%20Permit%202022.pdf
https://vtrans.vermont.gov/corridor/vt9-Bennington-Brattleboro
https://vtrans.vermont.gov/planning/transportation-resilience
https://storymaps.arcgis.com/stories/f67e4a5fa5404f008682b8da3f401be2


   

 

 

      72 

 

Managing road runoff in the upper watershed catchments will lessen the pressure on the 

downstream areas receiving larger contributions of runoff. Waters being impacted or impaired lower 

in the watershed does not negate the need for action high up in the watershed. Lack of good 

management in the upper parts of the sub-basins can often be the cause of water quality issues 

further downstream due to cumulative impacts. For this reason, road BMPs for water quality are 

recommended basin wide and on steep slopes.  

 

 

    

   C. Wastewater  

 

Wastewater discharges to surface waters or ground waters represent a regulated and readily 

measurable and controlled source of pollutants, including pathogens and nutrients. Vermont 

addresses these discharges primarily through implementation of the National Pollutant Discharge 

Elimination System (NPDES), and the Indirect Discharge and other state permit programs. DEC 

provides financial assistance and technical assistance to municipalities and other permittees to 

upgrade wastewater treatment infrastructure and along with partners supports the community’s 

development of community onsite systems and maintenance of residential onsite systems.   

Direct Discharges from Wastewater Treatment Facilities  

Most municipal wastewater, originating from a combination of domestic, commercial, and industrial 

activities, is collected and conveyed with a wastewater collection system (WWCS) to a wastewater 

treatment plant (WWTP), and treated to established standards identified in permits before being 

directly discharged into a receiving water. Collectively the WWCS and the WWTP are the 

wastewater treatment facility (WWTF).  The six municipal wastewater treatment facilities and two 

industrial facilities in the Basin process more than 5 billion gallons of wastewater per year. (Table 

16).  

Table 16. Wastewater Treatment Facilities 

Facility (permit 
ID)    

Permit 
effective 

date 

Planned 
permit 

re-
issuance 

year  

Permitted 
flow  

(MGD)  

IWC*  
7Q10 
/LMM 

Current Percent 
of Design Flow 

(2023) 

Treat
ment 
type 

# of 
CSOs 

Receiving 
water 

Brattleboro             
(3-1242) 

2016 2025 3 
.0052 / 
.0015 

51% RBC 0 CT River 

Cold Brook FD 1     
(3-1296) 

2017 2025 
.028 (direct 
discharge 

flow)  

0.0186 
/ 

0.0036 

Have not reached 
capacity that 
necessitates a 

Aerated 
lagoons 

and 
0 

Indirect - 
Rose and 
Haystack 



   

 

 

      73 

 

direct discharge.  
In 2018, the 

facility processed 
4.7 MGD at the 

Haystack 
treatment system 
and 7.1 MGD at 
the Golf Course 

system.  

indirect 
spray 

disposa
l fields 

Brooks Direct 
– North 

Branch of the 
Deerfield 

Facility (permit 
ID)    

Permit 
effective 

date 

Planned 
permit 

re-
issuance 

year  

Permitted 
flow  

(MGD)  

IWC*  
7Q10 
/LMM 

Current Percent 
of Design Flow 

(2023) 

Treat
ment 
type 

# of 
CSOs 

Receiving 
water 

NorthStar Nuclear 
Decommissioning 

Company LLC 
(formerly Entergy 

Nuclear VT 
Yankee) (3-1199) 

2022 2028 4.3 
0.4346 

/ 
0.2202 

Did not discharge 
in 2023 

None 0 CT River 

Long Falls 
Paperboard, LLC 

(formerly 
FiberMark)                

(3-1136) 

2012 2025 2 
0.0037 

/ 
0.0013 

15% 

Primary 
clarifica

tion/    
aerated 
stabiliza

tion 

0 CT River 

Readsboro (3-
1215) 

2023 2029 0.075 
0.004 / 
0.002 

43% 
Aerated 
lagoons 

0 
Deerfield 

River 

Whitingham               
(3-1229) 

2013 2024 0.012 NA1 72% RBC 0 
Harriman 
Reservoir 

Whitingham-
Jacksonville                

(3-1230) 
2023 2029 0.05 

0.12 / 
0.032 

50% RBC 0 
East Branch 
North River 

Wilmington                                        
(3-1281) 

2018 2026 0.135 
0.0897 

/ 
0.0183 

67% 

RBC 
and 

aerated 
lagoons 

0 
North Branch 

Deerfield 
River 

* Instream Waste Concentration – or the proportion of river flow at lowest base (7Q10) and low median monthly (LMM) flow 
attributable to discharge, for the facility design flow. Note that the IWC is specific to the flow of receiving 
water.                                                                                                                                                                             
 1 Facility discharges to a reservoir; dilution statistics for stream not applicable. 

 

An overarching consideration for the issuance of wastewater discharge permits in the Basin is the 

Long Island Sound TMDL for nitrogen. This multi-state TMDL has been promulgated with interim 

waste load and nonpoint source nitrogen load allocations. At issuance of this Plan, all facilities are 

operating under permits developed under a nitrogen permitting strategy whereby all Vermont 

WWTFs ultimately discharging to the Connecticut River must, collectively, discharge no more than 

1,727 lbs. TN/day. Each individual facility has a unique Total Nitrogen (TN) loading limit. In 



   

 

 

      74 

 

addition to the nitrogen loading limit, WWTFs are required to develop optimization plans for 

maximizing nitrogen removal and regularly monitor for nitrogen compounds. 

Before issuing the permit, the DEC WSMD also conducts a reasonable potential analysis to ensure 

all water quality criteria in receiving streams are met. The Wastewater Management Program is 

working with the Monitoring and Assessment Program to increase the frequency of instream sample 

collection upstream of WWTFs prior to permit renewal. The upstream data is used during the 

reasonable potential analysis, described below, to calculate the resulting downstream concentration 

once mixed with the WWTF effluent under critical conditions to determine if there is reasonable 

potential to violate VWQS. The increased instream sampling as well as increased effluent sampling 

requirements being incorporated into WWTF permits contribute to more statistically accurate, data-

based determinations for WWTF permit effluent limits.    

Permit limitations must control all pollutants or pollutant parameters (either conventional, 

nonconventional, or toxic pollutants) which may be discharged at a level that will cause, have the 

reasonable potential to cause, or contribute to an excursion above any state water quality standard, 

including state narrative criteria for water quality. At each renewal, permit writers use this 

“reasonable potential analysis” to determine whether a discharge, alone or in combination with other 

sources of pollutants to a waterbody and under a set of conditions arrived at by making a series of 

reasonable assumptions, could lead to an excursion above an applicable water quality standard. If the 

expected receiving water concentration determined exceeds the applicable VWQS at critical 

conditions, limits are included in the permit.  A permit writer conducts a reasonable potential 

analysis using effluent and receiving water data, and the findings are included in the permit issuance 

documentation, which can be viewed on the Wastewater Program’s discharge permit database. 

Facility–specific information 

Brattleboro 

The Town of Brattleboro owns and operates the Brattleboro Wastewater Treatment Facility. 

Brattleboro is one of the largest direct-dischargers to the Connecticut River. The facility consists of 

headworks, two primary clarifiers, a moving bed bio-reactor (MBBR), four trains of rotating 

biological contactors (RBCs), two secondary clarifiers, and a chlorine contact chamber. Solids are 

processed using the 2PAD Anaerobic Digestion System, a thermophilic and mesophilic system. 

The 2PAD Digestion System has allows the facility to accept additional septage, high-strength 

industrial wastewater, and dairy processing wastewater from nearby homes and businesses. In 

response to the Long Island Sound TMDL, the MBBR provides tertiary treatment for Total 

Nitrogen removal via nitrification and denitrification. In 2023, the Facility discharged 59% of their 

Long Island Sound TMDL Total Nitrogen baseline annual average. 

Cold Brook Fire District 1 

https://dec.vermont.gov/watershed/wastewater/discharge-permits


   

 

 

      75 

 

The Cold Brook facility is permitted for two indirect spray disposal fields and a single direct 

discharge. The two spray disposal fields are in the watersheds of Rose Brook and Haystack Brook. 

When and if the spray fields exceed their maximum application, effluent may be discharged directly 

to the North Branch Deerfield River. 

Wastewater treatment consists of two separate aerated lagoon WWTFs, one at the Hermitage Golf 

Club and one at Haystack Mountain. The facilities are interconnected, and wastewater can be 

diverted from Haystack to the Golf Course WWTF if indirect discharge flows at Haystack reach 

capacity.  The facility has not needed to discharge under the direct discharge permit.  

NorthStar Nuclear Decommissioning Company LLC (Entergy Nuclear VT Yankee) 

In 2018 the VT Yankee Nuclear power plant was sold to the NorthStar Decommissioning Company 

to finalize the decommission and ultimate closure of the plant. The plant has been shut-down since 

2014 and as of August 2018, all spent nuclear fuel has been removed from the facility’s spent fuel 

pool and dry-casked thereby ceasing any spent-fuel-pool related thermal loading to the wastewater 

discharge. The extraction and observation wells that were intercepting groundwater before entering 

the turbine building were abandoned in April 2023 prior to demolishing the building.  Until the 

remaining turbine building basement is backfilled, stormwater and groundwater is pumped from the 

basement and collected in frac tanks for sampling prior to discharge.  

Long Falls Paperboard (formerly FiberMark) 

The wastewater treatment system consists of primary clarification followed by an 8.3 million-gallon 

aerated stabilization basin. The treated effluent is discharged via a diffuser into the Connecticut 

River. The facility reduced production starting late 2022 and recently stopped making paper so the 

discharge has greatly decreased.  

Readsboro 

The Town of Readsboro owns and operates the Readsboro WWTF which consists of two aerated 

lagoons, chlorination for disinfection and dechlorination before being discharged to the Deerfield 

River. In 2023, the Facility discharged 56% of their Long Island Sound TMDL Total Nitrogen 

baseline annual average. 

Whitingham 

The Whitingham WWTF is a secondary wastewater treatment facility that discharges to the 

Deerfield River. The Facility’s sister-plant is Whitingham-Jacksonville. The treatment system 

consists of three settling tanks in series followed by two aerated flow equalization tanks, an RBC 

unit, a secondary clarifier and two ultraviolet light disinfection units.  The RBC unit is currently 

being upgraded, with construction expected to be completed in 2024. In 2023, the Facility 

discharged 76% of their Long Island Sound TMDL Total Nitrogen baseline annual average. 



   

 

 

      76 

 

Whitingham-Jacksonville 

The Jacksonville WWTF is Whitingham’s sister plant and discharges into the East Branch of the 

North River.  It has an identical treatment train, including secondary treatment facility consisting of 

two parallel trains of septic tanks, followed by two parallel trains of aerated flow equalization tanks, 

an RBC unit, a secondary clarifier and two ultraviolet disinfection units.  The RBC unit was 

upgraded in 2023.  In 2023, the Facility discharged 37% of their Long Island Sound TMDL Total 

Nitrogen baseline annual average. 

Wilmington 

The Wilmington WWTF utilizes a rotating belt filter, two parallel RBCs, and aerated lagoons to 

provide secondary treatment to wastewater prior to discharge into the North Branch Deerfield 

River. The rotating belt filter is an innovative treatment technology that provides screening and 

primary treatment to influent wastewater. In 2023, the Facility discharged 95% of their Long Island 

Sound TMDL Total Nitrogen baseline annual average. 

Technical and Financial Assistance 

The DEC and partners assist municipalities in discharge permit compliance by providing access to 

funding and technical assistance. Vermont provides loans and grants to supports municipal WWTF 

and associated infrastructure upgrades through the Clean Water State Revolving Fund, Vermont 

Pollution Control State Revolving Fund, and the Vermont Engineering Planning Advance Program; 

and grants via the Vermont Pollution Control Grants and the Clean Water Fund (created via Act 64: 

the Vermont Clean Water Act). The US Department of Agriculture also provides loans via USDA 

Rural Development Water and Environmental Loans and Grants. 

The DEC Wastewater Management Program works cooperatively with local organizations, such 

as Vermont Rural Water Association and Vermont Energy Investment Corporation, to facilitate 

technical assistance related to optimization of nutrient removal and energy efficiency at WWTF. 

The DEC and partners are also available to assist municipalities with asset management planning, 

which includes needed upgrades and timeline as well as funding sources and deadlines. Without a 

plan, facilities tend to delay upgrades and therefore Clean Water State Revolving Fund funding 

requests until required by permits. As permit reauthorization occurs at the same time for all facilities 

within the same basin, they may end up competing for a set amount of annual funding. This 

planning is especially important in the Winooski basin, which has the highest number of WWTF. 

With an asset management plan in place, municipalities could plan over a longer time period as well 

as multiple Clean Water State Revolving Fund cycles. 

https://dec.vermont.gov/water-investment/water-financing/cwsrf
https://dec.vermont.gov/water-investment/water-financing/vt-pollution-control-srf
https://dec.vermont.gov/water-investment/water-financing/vt-pollution-control-srf
https://dec.vermont.gov/water-investment/water-financing/planning-advance
https://dec.vermont.gov/water-investment/water-financing/vt-pollution-control-grants
https://dec.vermont.gov/water-investment/cwi/board
https://www.rd.usda.gov/programs-services/water-environmental-programs
https://www.rd.usda.gov/programs-services/water-environmental-programs